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10 Appendix

For BLE
1. Duty Cycle

1.1 Test Result
1.1.1 Ant1
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Ant1
Mode TX Frequency | T_on Period | Duty Cycle Duty Cycle Max. DC
Type (MHz) (ms) (ms) (%) Correction Factor (dB) | Variation (%)
2402 0.146 0.625 23.36 6.32 0.00
1M SISO 2440 0.146 0.625 23.36 6.32 0.02
2480 0.145 0.625 23.20 6.35 0.02
1.2 Test Graph
1.2.1 Ant1
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2. Bandwidth

2.1 Test Result

2.1.2 6dB BW

Report No.: GZCR240600064503
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Mode

TX
Type

Frequency ANT 6dB Bandwidth (MHz)

Verdict
(MHz) Result Limit eraie

1M

SISO

2402 1 0.502 >=0.5 Pass

2440 1 0.500 >=0.5 Pass

2480 1 0.502 >=0.5 Pass

2.2 Test Graph

2.2.1 6dB BW

1M_LCH_2402MHz_Ant1_NTNV

2 Ant: Ant1
CENT: 2402 MHz
Span: 2 MHz
RBW: 100 kHz
10 A VBW: 300 kHz
Detector: Peak
2 TraceType: MAX Hold
SweepPoint: 1001
0 SweepTime: 1 ms
Sweep: Continue
’
-10
6dB BW 0.502MHz
— 20 A 1 2401 661 MHz
[ 5.21°dBm
m 2.2401.738 MHz
5 0.79 dBm
T a4 3.2402.163 MHz
t -5.21 dBm
[
>
s
-40
-50
_60 -
-70
— Trace
-80 T T T T T T T T T
2401.0 2403.0

Frequency (MHz)

Unless otherwise agreed in writing, this ducumant is |ssuad bythe Company sub]ect to its General Conditions of Service printed overleaf,

available on request or accessible at https: m/en/Te r ons. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined thersln Any hnldsr nf thls dncument is advised that information contained hereon reflects
the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

11| No.198, Kezhu Road, Science City, Economic & Technologlcal DevelopmentArea, Guangzhou, Guangdong, China 510663 t (86-20) 82155555  www.sgsgroup.com.cn

HEFIHERRASIFLEEBFEMER98S % 510663  t(86-20)82155555  sgs.china@sgs.com
T

Member of the SGS Group (SGS SA)




SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch
EMC-TRF-01  Rev 1.1 Report No.: GZCR240600064503
Page: 78 of 152

1M_MCH_2440MHz_Ant1_NTNV

2 Ant Ant1
CENT 2440 MHz
an: 2 MHz
R \W: 100 kHz
10 | VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
0 -| SweepTime: 1 ms
Sweep: Continue
104
6dB BW:0.500MHz
Maker:
—_ 201 | 1.2439.663 MHz
3 ~5.10 dBm
m 2 24939,738 MHz
X m
T a4 |13.2440.163 MHz
° -5.10 dBm
>
3
-40 4
504
_60 4
704
| | | — Trace
-80 T T T T T T T T T
2439.0 2441.0
Frequency (MHz)
1M_HCH_2480MHz_Ant1_NTNV
2 Ant Ant1
CENT: 2480 MHz
Span: 2 MHz
RBW: 100 kHz
10 A VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 _| SweepTime: 1 ms
Sweep: Continue
_10 I —
-8dB BW:0.502MHz
Maker:
P — | 1. 2479.662 MHz
€ -5.4 m
foe) 2.2479.738 MHz
5 0.52 dBm
= 304 | 3.2480.164 MHz
° -5.48 dBm
>
(]
= 40 4
S04
_60 B
704
| | | | | | | | — Trace
-80 T T T T T T T T T
2479.0 2481.0

Frequency (MHz)

Unless otherwise agreed in writing, this document is lssuad by the Company sub]ect to its General Conditions of Service printed overleaf,

available on request or accessible at hitps://www.sgs n ons. Attention is drawn to the limitation of Fiability.
indemnification and jurisdiction issues def‘ﬂed themln An nldar nf thls dncument is advised that information contained hereon reflects
the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except In full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

(| No.198, Kezhu Road, Science City, Economic & Technological Development Area, Guangzhou, Guangdong, China 510663 t (86-20) 82155555  www.sgsgroup.com.cn

FECF CHEREASLFERRZENIREKI98S  #%:510663  t(66-20)82156555  sgs.china@sgs.com
I
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch

EMC-TRF-01 Rev 1.1

3. Maximum Conducted Output Power

3.1 Test Result

3.1.1 Power

Report No.: GZCR240600064503
79 of 152

TX Freqguenc Maximum Peak Conducted Output Power (dBm) ,
Mode Type WiHz) ANTA Limit Verdict
2402 0.73 <=30 Pass

1M SISO 2440 0.84 <=30 Pass
2480 0.47 <=30 Pass

Note1: Antenna Gain: Ant1: -4.26 dBi;
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4. Maximum Power Spectral Density
4.1 Test Result
41.1 PSD

X Frequency Maximum PSD (dBm/3kHz)

Mod
ode Type (MHz) ANTA Limit

Verdict

2402 -17.60 <=8 Pass

1M SISO 2440 -17.48 <=8 Pass

2480 -17.91 <=8 Pass

Note1: Antenna Gain: Ant1: -4.26dBi;

4.2 Test Graph
4.2.1 PSD
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5. Unwanted Emissions In Non-restricted Frequency Bands

5.1 Test Result

5.1.1 Ref

Mode T-)|;|)o(e Fr(el\C}|L|J-|le;0y ANT Level c(); II;{r?]f)erence
2402 1 0.78
1M SISO 2440 1 0.90
2480 1 0.50

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level

was used to establish the reference level.

5.1.2 CSE and Band Edge

Mode T;;(e F“(e,\‘jlﬁzr;cy ANT Level ‘z;gr?]f)erence ('ag“r:) Verdict
2402 : 0.90 -19.10 Pass
1M SISO 2440 1 0.90 19.10 Pass
2480 1 0.90 -19.10 Pass

Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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5.2 Test Graph
5.2.1 Ref

1M_LCH_2402MHz_Ant1_NTNV

20 Ant: Ant1
CENT: 2402 MHz
Span: 749 kHz
RI 100 kHz
10 4 | vBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
0- -| SweepTime: 1 ms
Sweep: Continue
104
Maker:
1.2401.740 MHz
—_ 204 | 0.78dBm
E
m
T
= -30 ¢
[
>
[}
— a0
504
_60 4
704
| | | | | | | | —— Trace
-80 T T T T T T T T T
2401.626 2402.375
Frequency (MHz)
1M_MCH_2440MHz_Ant1_NTNV
20 Ant: Ant1
CENT: 2440 MHz
Span: 750 kHz
RBW: 100 kHz
10 4 | VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
04 -| SweepTime: 1 ms
Sweep: Continue
104
Maker:
1.2439.736 MHz.
—_ 204 ‘| 0.90dBm
E
m
T
= 30 4
[
>
[}
— a0
504
_60 -
704
s s i i i i i i — Trace
-80 T T T T T T T T T
2439625 2440.375

Frequency (MHz)

Unless otherwise agreed in writing, this document is lssuad by the Company sub]ect to its General Conditions of Service printed overleaf,

available on request or accessible at hitps://www.sgs I ons. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues def‘ﬂed themln An nldar nf thls dncument is advised that information contained hereon reflects
the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except In full, without prior written approval of the Company. Any
unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
or email: CN.Doccheck@sgs.com

(| No.198, Kezhu Road, Science City, Economic & Technological Development Area, Guangzhou, Guangdong, China 510663 t (86-20) 82155555  www.sgsgroup.com.cn

FECF CHEREASLFERRZENIREKI98S  #%:510663  t(66-20)82156555  sgs.china@sgs.com
I
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch
EMC-TRF-01  Rev 1.1 Report No.: GZCR240600064503
Page: 84 of 152

1M_HCH_2480MHz_Ant1_NTNV

20 Ant: Ant1
CENT: 2480 MHz
Span: 753 kHz
RBW: 100 kHz
10 A | VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
0 -| SweepTime: 1 ms
Sweep: Continue
104
Maker:
1.2479.741 MHz
—_ 204 ‘| 0.50dBm
E
m
T
= 04
[
>
s
-40 4
504
_60 4
704
| | | | | | | | —— Trace
-80 T T T T T T T T T
2479.624 2480.377

Frequency (MHz)

Unless otherwise agreed in writing, this document is lssuad by the Company sub]ect to its General Conditions of Service printed overleaf,
available on request or accessible at https://www n 0 Attention is drawn to the limitation of !iabilily.
indemnification and jurisdiction issues defined thsreln Any old r nf thls dncument is advised that information contained hereon reflects
the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole
responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations
under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any
=l unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted
Lo LR to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such
& Testi ios o sample(s) are retained for 30 days only.
Alnspeclmn Testing Services < 2 i . =
= Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443,
3 or email: CN.Doccheck@sgs.com

No.198, Kezhu Road, Sclence City, Economic & Technological Development Area, Guangzhou, Guangdong, China 510663 t (86-20) 82155555  www.sgsgroup.com.cn

Lig

FECF CHEREASLFERRZENIREKI98S  #%:510663  t(66-20)82156555  sgs.china@sgs.com
I
Member of the SGS Group (SGS SA)



SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch
EMC-TRF-01  Rev 1.1 Report No.: GZCR240600064503
Page: 85 of 152

5.2.2 CSE and Band Edges
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